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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

IMPORTANT NOTICE

This manual has been provided for the use of authorized Yamaha Retailers and their service personnel. It has been assumed that basic
service procedures inherent to the industry, and more specifically Yamaha Products, are already known and understood by the users,
and have therefore not been restated.

WARNING : Failure to follow appropriate service and safety procedures when servicing this product may result in personal injury,
destruction of expensive components and failure of the product to perform as specified. For these reasons, we advise
all Yamaha product owners that all service required should be performed by an authorized Yamaha Retailer or the
appointed service representative.

IMPORTANT : This presentation or sale of this manual to any individual or firm does not constitute authorization certification,
recognition of any applicable technical capabilities, or establish a principal-agent relationship of any form.

The data provided is belived to be accurate and applicable to the unit(s) indicated on the cover. The research engineering, and service
departments of Yamaha are continually striving to improve Yamaha products. Modifications are, therefore, inevitable and changes in
specification are subject to change without notice or obligation to retrofit. Should any discrepancy appear to exist, please contact the
distributor’s Service Division.

WARNING : Static discharges can destroy expensive components. Discharge any static electricity your body may have accumulated
by grounding yourself to the ground bus in the unit (heavy gauge black wires connect to this bus.)

IMPORTANT : Turn the unit OFF during disassembly and parts replacement. Recheck all work before you apply power to the unit.

WARNING: CHEMICAL CONTENT NOTICE!

The solder used in the production of this product contains LEAD. In addition, other electrical/electronic and/or plastic (Where applicable)
components may also contain traces of chemicals found by the California Health and Welfare Agency (and possibly other entities) to cause
cancer and/or birth defects or other reproductive harm.

DO NOT PLACE SOLDER, ELECTRICAL/ELECTRONIC OR PLASTIC COMPONENTS IN YOUR MOUTH FOR ANY REASON WHAT SO EVER!

Avoid prolonged, unprotected contact between solder and your skin! When soldering, do not inhale solder fumes or expose eyes to solder/
flux vapor!

If you come in contact with solder or components located inside the enclosure of this product, wash your hands before handling food.

Poly Switch RYZA v F

ZE—H—Y AT LIS BEBERBERERY S vy FHARAHEENTNS
All full-range loudspeakers are fitted with a self-resetting O BERICLIBEE,LSBFEN AN -2RELET. AE-
poly switch that protects the high-frequency driver from A=V AT LDXYEXRY FASEFEIHASAEVREE.TC
damage caused by excessive power. ICNT =T TOBREYY RKRUZXLAvFE VLY T3 (5%T)

2HIC2~3RZDNEXICLTKEEVW BEEREZAN . EBEFNS
If a loudspeaker cabinet loses high-frequency output, imme- 4/\'—@5:‘.73%6@% L _(*( re Lo $I9-77- C:O"\j('t’ AU
diately remove power from the unit and wait for two to three 1 FHEERE 1/~ EREL TV BLH BRASHDENE

y p VISR ERERALESIELTEE L,

minutes. They should allow the poly switch to reset. Re-

apply power and check the performance of the high-fre-
quency driver before continuing with the power reduced to a
level that does not cause the poly switch to interrupt the sig-
nal.

On the SW115V/SW118V/SW218V sub woofer, the Poly
Switch protects the woofer and a similar routine should be
followed if its output is lost.

Il WARNING

Components having special characteristics are marked & and must be replaced with parts having specification equal to those
originally installed.

A IO IE, REZHERNT 2 -0ICHE LMW T, LT 25413, REOLHIZHTIEDHRE THHL Z 20,

2
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
Il SPECIFICATIONS & DIMENSIONS
Model SMiov S112v sMi2v. [ st15v SMi1sv [ s215V
Enclosure Bass Reflex Type
Speaker Unit LF 10" cone 12" cone | 15" cone | 15" cone X 2
HF 1" V.C. driver 2"V.C. driver
Frequency Response 70Hz-20kHz 60Hz-16kHz 55Hz-16kHz 42Hz-16kHz
Power Capacity NOISE* 125W 175W 250W 500W
PGM 250W 350W 500W 1000W
MAX 500W 700W 1000W 2000W
Nominal Impedance 8Q 4Q
Sensitivity 96dB SPL (1W, 1m) 97dB SPL (1W, 1m) 99dB SPL (1W, 1m) 99dB (1W, 1m)
Nominal Dispersion | Horizontal 40° 90° 40° 90° 40° 90°
Vertical 60° 40° 90° 40° 90° 40°
Crossover Frequency 1.8kHz 2kHz 1.7kHz 1.5kHz
Input Connectors 1/4" phone jack X 2, SPEAKON Neutrik NL4AMP X 2
Dimensions (W X H X D) 560 X 353 X 277 [420 X 632 X 333 (632 X 414 X 351|489 X 719 X 377|719 X 483 X 343 (495 X 1167 X 597
Weight 13.4kg 20.8kg 21.4kg 29.4kg 28.0kg 47.2kg
S112V/S115V SM10V/SM12V/SM15V S215v
O @)

w

—W—

Model SW115V SW118v Swa18v

Enclosure Bass Reflex Type
Speaker Unit 15" cone 18" cone 18" cone X 2
Frequency Response 35Hz-2kHz 30Hz-2kHz 30Hz-2kHz
Power Capacity NOISE* 250W 300W 600W

PGM 500W 600W 1200W

MAX 1000W 1200W 2400W
Nominal Impedance 8Q 4Q
Sensitivity 95dB SPL (1W,1m) | 96dB SPL (1W,1m) | 98dB SPL (1W,1m)
Recommended Crossover Frequency 90Hz, 12dB/oct.
Input Connectors 1/4" phone jack X 2, SPEAKON Neutrik NL4MP X 2
Dimensions (W X H X D) 506 X 611 X 532 610 X 728 X 641 1221 X 578 X 659
Weight 28.2kg 39.0kg 65.4kg

SW115V/SW118V SwW218v

—=

) @&

i
g

D D

L

>t

w

*: EIA RS-426
Units: mm
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W EEe 4 & AR

% SM1ov S112v sMi2v. [ st15v. [ sMmisv | s215V
I ya—3v— INZAL TR
ZAE—H—2=Zy N [LF 10"3—> 12'a—> | 15"3—> | 15"3—>X2
HF 1"V.C. KZ 4 /N— 2"VC. RS A /N—
BAEREHwE 70Hz~20kHz 60Hz~16kHz 55Hz~16kHz 42Hz~16kHz
ETIN| NOISE* 125W 175W 250W 500W
PGM 250W 350W 500W 1000W
MAX 500W 700W 1000W 2000W
AHEILE—4L X 8Q 4Q
HAZELAL 960B SPL(1W. 1m) 97dB SPL (1W. 1m) 99dB SPL (1W. 1m) 99dB(1W. 1m)
AFMERIARE KFE 40° 90° 40° 90° 40° 90°
EE 60° 40 90° 40° 90° 40°
JOX 4 —N—FEEHR 1.8kHz 2kHz 1.7kHz 1 5kHz
ANEF T4 =T vy 7X2, AE QL #F Neutrik NLAMP X2
BRIk (WXHXD) 560X353X277 | 420X632X333 | 632)X414X351 | 489X719X377 | 719X483X343 [495X1167X597
] 13.4kg 20.8kg 21.4kg 29.4kg 28.0kg 47.2kg
S112V/S115V SM10V/SM12V/SM15V S215V
. 105° e 102.5°
7 g Y

e SW115V SwW118Vv sSw218Vv

I oO0—S4— INZ L 7HY
ZE—H—21=vy b 15"3— > 18"d—> 18" — > X2
ARSI 35Hz~2kHz 30Hz~2kHz 30Hz~2kHz
By NOISE* 250W 300W 600W

PGM 500W 600W 1200W

MAX 1000W 1200W 2400W
AL E—F X 8Q 4Q
HAZELANIL 95dB SPL(1W. 1m) | 96dB SPL(1W. 1m) [ 98dB SPL (1W. 1m)
RO A —N—BER 90Hz. 12dB/oct.
ANEEF T4 —>T vy 7X2, ZAE D L iEF Neutrik NLAMP X2
A& (WXHXD) 506X611X532 610X728X641 1221 X578X659
BHE 28.2kg 39.0kg 65.4kg

SW115V/SW118V SW218V

/

oo

* - EIA RS-426
B :mm

4
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B NETWORK (%Y k7 —7)

* S112V/SM12V (WJ367900)

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

PLACE LABEL REAR
EYELET FRONT APPROXIMATELY
(4 PLACES) WHERE SHOWN SPACER
(4 PLACES)
i ) j
O/NBY0730
@ NBY0731
S
(1 PLACE) O NBY0735
c3 || M
20" BLUE
T« 20°BLU 205
1 20" YELLOW = 20
B 20" RED
+W ¢ ; EE% 205
== W _20"BLACK g%% 205
o EYELET
== (4 PLACES)
2@
I — ]

-IN

187 x.015 |[F=PEE

AWl 1670 015

10" WHITE

+IN
187 x.015 [==PEE=—

4" ORANGE E\ﬂ% 187 x.015

20mm

/8 PARTIAL STRIPPED, 8m/m, NO TIN.

3.
2.
1.

INDICATE MODEL BY A

4" ORANGE

kog
X0.020

10" ORANGE
.020

+IN

+IN

10" ORANGE
BLACK

SHRINK
TUBE

BLACK DOT.  DETALL

o 20" RED

4" WHITE

X0.0
10" ORANGE

+ IN[0187

X0015

87
N[ 4" ORANGE

X0.015
-IN

o 20" BLACK

2

(0.80)

LABEL DETAIL
SCALE:NONE

(0.50)

q

APPLY RTV SEALANT UNDER C2,C3,L1,L2 AND HALF CIRCUMFERENCE AROUND C1.
"O" DENOTES START LEAD OF INDUCTOR.
ALL COMPONENTS TO BE TESTED AT 1 KHZ UNLESS OTHERWISE SPECIFIED.

BLACK SHRINK TUBE- 4 PLACES

CL1 C2

J\/—H—o«—/\/@\/—c

20" BLUE

R2

20" YELLOW
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203 +W

W

1 C1 15UF, 100V, NON-POLAR

) C2,C3 4.7UF, 250V, METALIZED POLYESTER FILM

L1 1.30mH, 57x9.5x10mm, LAMINATED STEEL | CORE
L2 0.80mH, 41x6x7mm, LAMINATED STEEL | CORE
R1,R2 5.000hm, 10W

+T2 CL1 CURRENT LIMITER, RXE-135
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SPEAKER SYSTEM/
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6

* S115V/SM15V (WJ367800)

PLACE LABEL REAR
EYELET FRONT APPROXIMATELY -
(4 PLACES) WHERE SHOWN SPACER
[ (4 PLACES)
5 k
é & R2 =] @ imﬂﬁmo .
ONBY0731
CABLE TIE SRS
(1 PLACE) O Rt =] mmg%gg .
- O
c3 || w©
20" BLUE
L1 T « 20°BLU 205
Ty 20" YELLOW e 205
20" RED
= : +W « w EIE% 205
20" BLACK
W ¢ : T 205
— B
L2 =
—> re)
Q cLi @ — © 15 2
(0.80)
eI i wHITE o
187 x .015 |F==|5E- =HEo] 187x.015 LABEL DETAIL
N 10°WHITE == SCALE:NONE
,,,,, + n
187 x.015 =5 4 ORANGE e 187 x 015
T 10"ORANGE —— =
20mm BLACK
SHRINK
TUBE
/5, PARTIAL STRIPPED, 8m/m, NO TIN. DETAIL

3.
2.
1.

INDICATE MODEL BY A BLACK DOT.

APPLY RTV SEALANT UNDER C2,C3,L1,L.2 AND HALF CIRCUMFERENCE AROUND C1.

"O" DENOTES START LEAD OF INDUCTOR.
ALL COMPONENTS TO BE TESTED AT 1 KHZ UNLESS OTHERWISE SPECIFIED.
NOTES:

+IN

4" ORANGE

pog}
X0.020 2 A
+IN  Bog
X0.020 L
e

10" ORANGE

20" RED

IN |87 10" ORANGE * 205]+W
%] +
& X0015 : = °
<<
&
~—+N 4" ORANGE
u X0.015 c
=] 4" WHITE
gl -
= X0.020
% _ 20" BLACK
5 -IN B 10" WHITE hd hd {203 -W
Q X0.020
= [ox]
I
o c2 RU
20" BLUE
J\/—{ }—on—/\/\/\/—c 205] -T1 c1
X0.015 G2,C3
L1
L2 R2 L2
R1,R2
20" YELLOW
. . . 205 +T2  CL1
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15UF, 100V, NON-POLAR

4.7UF, 250V, METALIZED POLYESTER FILM
2.00mH

0.80mH

8.200hm, 10W

CURRENT LIMITER, RXE-135
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* SM10V (WJ368000)

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

PLACE LABEL REAR
EYELET FRONT ) PPROXIMATELY
(4 PLACES) WHERE SHOWN SPACER
% (4 PLACES)
N
é R2 =] @ m NBY0730
CABLE TIE Novoras
(1 PLACE) Rt O 0 NBY0734
\ﬁ C3 9 O NBY0735
} . 15" BLUE ! 005
15" YELLOW
: il — T2 RO e 110
o] } 15" RED
+W e EEQE 205
=0 15" BLACK
-IN -W e g}ﬂj 205
O = 02 e
EE)
+IN
L2 ‘ =3
O < () LZlo 0 | |E
(0.80)
N 4" WHITE
187 x.016 | “ == ] 187x 015 LABEL DETAIL
N 10" WHITE SCALE:NONE
+
4" ORANGE
187 x.015 |F=J-HH =H =] 187x.015
D: 10" ORANGE:j
20mm BLACK
SHRINK
TUBE
DETAIL

5
A

PARTIAL STRIPPED, 8m/m, NO TIN.
MARK PC BOARD WITH A BLACK DOT TO INDICATE MODEL.

APPLY RTV SEALANT UNDER C2,C3,L1,L.2 AND HALF CIRCUMFERENCE AROUND C1.

ALL COMPONENTS TO BE TESTED AT 1 KHZ UNLESS OTHERWISE SPECIFIED.

OTES:

4" ORANGE
+IN

X0.020
+IN 10" ORANGE
X0.020

3.
2. "O" DENOTES START LEAD OF INDUCTOR.
1.
N

L1

15" RED

10" ORANGE
+ IN|87
X0.015
+ INUBZ}—omaee
X0.015
5

15" BLACK

205 +W

BLACK SHRINK TUBE- 4 PLACES

CL1 C2

BV DS

15" BLUE

15" YELLOW
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205) -T1

+T2

C1 15UF, 100V, NON-POLAR

C2 8UF, 250V, METALIZED POLYESTER FILM

C3 4.7UF, 250V, METALIZED POLYESTER FILM

L1 1.80mH, 57x9.5x10mm, LAMINATED STEEL | CORE
L2 0.70mH, 41x6x7mm, LAMINATED STEEL | CORE
R1 6.80ohm, 10W

R2 3.90ohm, 10W

CL1 CURRENT LIMITER, RXE-135
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
* S215V (WJ3681 00) SPACER
(6 PLACES)
6.25
5857 | /4y B R E NG
P ) \
=] Rt =
EYELET
G3 (6 PLACES)
A
30" BLUE
Lo T e ‘ 205
L I T e 30" YELLOW 205
° ] B ‘ ‘
S 28" RED/BLACK
=== +WUe ‘ 205
o 28" BLACK
-IN x c2 L WU e : HEF— 205
I—————)
+IN
_ Cll——> 13 |
2393 | /& %
SOV ) =)
S - 1" BLACK
_ B g WL STEAR e 05
b 2 WL 31"RED
52 c ‘ g 205
-IN "
L1 187 x ‘ 4"WHITE 187 x
‘@ Y +N - oRANGE
V@, V(@) 187X — 187 x
S S CABLE TIE 3 & LZOﬂ, BLACK
°° (2 PLACES) N SHRINK
TUBE
1. APPLY RTV SEALANT UNDER C1,C2,C3,L1,L2, AND L3. DETAIL
2. C1&C3 STAND UP ON ONE SIDE. C2 LAYS DOWN FLAT.
3. "O"DENOTES START LEAD OF INDUCTOR.
4. ALL COMPONENTS TO BE TESTED AT 1 KHZ UNLESS OTHERWISE SPECIFIED.
5 PARTIAL STRIPPED, 8m/m, NO TIN.
NOTES:
+IN 4" ORANGE
X0.020 E
+IN 10" ORANGE %@
X0.020 ) L1 .
E X Tier 10" ORANGE . =31 RED 308] WL
] X0.015
'éi el 7] 4" ORANCE o2 BAK - wL
; X0.015 L2
g N 4* WHITE 1 WU
&S| xoo B c1
=l N B e S & 1w 208-WU  PARTSLIST
0020 [ ci 15UF, 250V, METALIZED POLYESTER FILM
10 WHITE P || c2 3.9UF, 250V, METALIZED POLYESTER FILM
- IN 30' BLUE 3 10 uF, 250V, METALIZED POLYESTER FILM
X0015 }—o"—’\AmN—‘ 209 -T L1 5.00mH, 76x13x13mm, LAMINATED STEEL | CORE
N i L2 2,00mH,57%9.5x10mm, LAMINATED STEEL | CORE
xoo15 * WHITE L3 0.80mH,41x6x7xmm, LAMINATED STEEL | CORE
Rt 3.900hm, 10W
. R2 10.00hm, 10W
80" YELOW T CL1 CURORIrEnNT LIMITER, RXE-135

8
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B WIRE HARNESS (71 ¥ —/\— % X)

* SW115V, SW118V

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

WIRE HARNESS A
(714 ¥—N—%2RA)

0.187 X 0.015
FASTON + HEAT
SHRINK

X2

L=4"X3

0.205 X 0.020

Polyswitch

L=20"

0.187 X 0.015
FASTON

WJ419900
WIRE HARNESS B
('7*('\"—/\—*ZB) L=4"X3
0.187X0015 0.205 X 0.020
X5 oot FASTON 0.187 X 0.015
FASTON
] WOOFER (-)
WHITE WIRE, 16 AWG, PACIFICA (WJ42000)
e SW218V
WIRE HARNESS A , WOOFER (+)
(7144 —/—% ZA) Polyswitch
RXE-250

0.187 X 0.015
FASTON + HEAT
SHRINK

X2

0.205 X 0.020
FASTON
X4

Polyswitch
RXE-250

ORANGE WIRE, 16 AWG, PACIFICA

0.187 X 0.015
FASTON
X2

WOOFER (+)

WJ500200

WIRE HARNESS B
(744 —N—%2ZB)

0.187 X 0.015
FASTON
X2

WHITE WIRE, 16 AWG, PACIFICA

0.
X

L=30"

205 X 0.020 FASTON
4

WOOFER (-)

0.187 X 0.015
FASTON
X2

WOOFER (-)

(WJ50030)
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

Hl DISASSEMBLY PROCEDURE (7 F )

® S112V/S115V

1. Metal Handle (Time required: About 1 minute)

1-1 Remove the six (6) screws marked [170]. The metal
handle can then be removed. (Photo 1)

2. Pole Socket (Time required: About 1 minutes)
2-1 Remove the three (3) screws marked [130A]. The
pole socket can then be removed. (Photo 2)

3. Rubber Foot (Time required: About 1 minutes)
3-1 Remove the screw marked [10f]. The rubber foot can

10

then be removed. (Photo 3)

Metal handle (X ZJL/N> KJL)

(s112V)
[170]: TH SMS Screw ( k5 X1 L) #8 x 3/4 BLACK (WJ911600)
Photo 1 (BE1)

(R—=ILVHry b

Rubber foot (I L)

A ZIVINZ BRIV (FErsR - 491 49)

1-.1 [1701D 3V 6 K& L, A XNV FILENL
3, (BH1)

2. R=IbVrv b (FERE:H12)

21 [130A]D+ V3ARZENL. K-V Ty M EHLEZ
9., (BHE2)

3. dLHB (FEsf: #9149)

31 [0l V1ARZSN L, TLHESNL T, (BE3)

Pole socket

[130A]

[130]: Pan Head PB Screw ($f#3. L) #10 x 1 BLK (WJ911300)
Photo 2 (B E2)

[10f]: Pan Head PB Screw (§fita U) #10 x 1 BLK (WJ911300)

Photo 3 (B E3)

Downloaded from www.Manualslib.com manuals search engine
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

4.  Woofer (Time required: About 3 minutes) 4. ) —7 7 — (FREEM:#H349)

4-1  Remove the six (6) screws marked [140A]. The metal 41 [U40AIDX Y 6KRESNL, X ZNT VI Ass'y &5
grille assembly can then be removed. (Photo 4) LEd, (5HY)

4-2  Remove the eight (8) screws marked [160]. The 42  [160]DA Y 8AKENL, v—T7—%HLZET,

woofer can then be removed. (Photo 5) (B'H.5)

Horn assembly
(K — > Ass'y)

[150]

[130B]

[A140]

[140A] ‘—
\

Woofer

Metal grille assembly

(*BILT VY ILAsSY) (S112V) (=77 oo}

[130]: Pan Head PB Screw ($87 ) #10 x 1 BLK (WJ911300) S"ZY (4B5HLC)

[140]: TH Sheet Metal Screw ( k5 2 % » 74 L) #6 x 5/8 BLK (WJ493800) [160]: Pan Head PB Sorew (#7a U) PHPBS #8 x 1 BLK (W.J911500)
[150]: PH SMS Screw ($8#2 L) PHSMS #10X1-1/2 BL (WJ911400) S115V

[160]: Pan HD Machine Screw ($813 U) #10-32 x 1 BLK (WJ494200)

Photo 5 (B&5)

Photo 4 (EE4)

5. Horn Assembly 5. FKR—Ass’y (FEmf:#3%)
(Time required: About 3 minutes) 51 [150]D % P 1K E[130B]D X V7ARES L, F—V
5-1  Remove the screw marked [150] and the seven (7) Ass y &/ L9, (HEE4)
screws marked [130B]. The horn assembly can then 52 =2
be removed. (Photo 4) 52-1 [50c]DARARIL b 2AKESNL, F—V Ass'y 25
5-2  Horn F—vENLET, (BET)
5-2-1 Remove the two (2) hex head mach screw marked 53 HA4VYITLAss’y
[50c]. The horn can then be removed from the horn 531 [AlD*V3KREHNL, ZA¥—F (HF) »644Y
assembly. (Photo 7) T LAsSyENLET, (BEHG6, 8)
5-3  Diaphragm Assembly
5-3-1 Remove the three (3) screws marked [A]. The

diaphragm assembly can then be removed from the
horn driver. (Photo 6, 8)

Downloaded from www.Manualslib.com manuals search engine
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

[A]

- Horn (R—>)
Diaphragm assembly
(&1 % 75 LAssy)

Horn (k—>)

Horn driver
(RE—=H(HF))

— Horn driver
(RE—=#(HF))

Photo 6 (5 &6)

[50c]
[50c]: Hex Head Mach Screw (#&{tEE& f7< &KL k) 1/4x 5/8 inch (WJ356300)
Photo 7 (BE¥E7)

Diaphragm assembly (% 4 ¥ 7 5 LAss'y)

Photo 8 (EE8)

6. Network (Time required: About 4 minutes) 6. XY BMT—7 (FEEM:#H4H)

6-1  Remove the woofer. (See procedure 4) 61 v—7T77—%&HLET, LEBH)

6-2 Remove the four (4) screws marked [180]. The 62 [180]1DxVAKRENL, 2y FT—TEHNLET,
network can then be removed. (Photo 9) (BH9)

Network (v 7 —7)

[180]: Pan Head SM Screw (§813. U) PHSMS #6 x 3/4 BLK (WJ911700)
Photo 9 (5FH9)
12
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7. Input Assembly
(Time required: About 2 minutes)

7-1 Remove the six (6) screws marked [140B]. The input
assembly can then be removed. (Photo 10)

7-2  Remove the two (2) screws marked [90f] and the
two (2) hexagonal nut marked [90e]. The connector
NL4MP can then be removed. (Photo 10, 11)

7-3  Remove the hexagonal nut. The plain washer and
phone jack can then be removed. (Photo 10, 11)

Connector NLAMP Plain washer ((FEES)

(3% 7 ZNL4AMP

Input assembly

€ Hexagonal nut
(€4 >7 v MAssly)

(RAFv b)

[90f]: FH Machining Screw (MM#a L) #4-40 x 3/8 ZN BL (WJ372100)

[140]: TH Sheet Metal Screw (b5 X % v 7’13 U) #6 x 5/8 BLK (WJ493800)

Photo 10 (EE10)

Downloaded from www.Manualslib.com manuals search engine

Connector NL4AMP (2 % 77 2NL4MP)

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

427y b Ass’y (FEmE : #124)
[140BID % ¥ 6 K%L, 4 7y F AssyaStL
9. (BH10)

[90f] D ¥ 2 AR L [90e] DS F v b 2{fEH L.
2% 2 & NIAMP 4L £, (5.E 10, 11)
NAF Y FENL PSR-V Vv T ESL
¥, (BE10. 11)

Phone jack (k—> ¥ v v 7)

V V
[90¢] [90¢]

[90e]: Hexagonal Nut (A&7 v k) #4-40 NYLOK NUT (WJ372000)

Photo 11 (EE11)

13
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

® S215V

1. Metal Handle (Time required: About 1 minute)
1-1 Remove the six (6) screws marked [150]. The metal
handle can then be removed. (Photo 1)

2. Rubber Foot (Time required: About 1 minutes)
2-1 Remove the screw marked [10f]. The rubber foot can

then be removed. (Photo 2)

Metal handle (X ZJL/N> KJL)

[150]

[150]: TH SMS Screw ( 5 X% U) #8 x 3/4 BLACK (WJ911600)

Photo 1 (BE1)

3. Woofer (Time required: About 3 minutes)

3-1 Remove the eight (8) screws marked [130A]. The
metal grille assembly can then be removed. (Photo 3)

3-2 Remove the eight (8) screws marked [170]. The
woofer can then be removed. (Photo 4)

14
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1. AZIVIN NIV (FRERR: #9149)
11 [150]D XV 6ERKESNL., A XNV FLESHLE
¥, (BHE1)

2. dLHB (FEssR: #149)
21 [10flOx P1ARES L, TLENL 3, (BHE2)

Rubber foot (I L Bl)

[10f]

[10f]: Pan Head PB Screw (3% L) #10 x 1 BLK (WJ911300)

Photo 2 (BEE2)

3. T—TJ7— (FEEE:#HN3H)

31 [130A]D Y 8AKES L., A HILZ) I Ass'y %5}
LEY, (BHE3)

32 [M0]Ox Y 8AKEML, v—T7—%&SLET,
(BH4)
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Horn assembly (7k — > Ass'y)

Metal grille assembly
(X &ILT 1) JLAsS'Y)

[130A]

[130]: TH Sheet Metal Screw ( k5 2% 71 U) #6 x 5/8 BLK (WJ493800)
[140]: Pan HD Machine Screw (§8%a L) #10-32 x 1 BLK (WJ494200)

Photo 3 (B &3)

4. Horn Assembly
(Time required: About 3 minutes)

4-1 Remove the eight (8) screws marked [140]. The horn
assembly can then be removed. (Photo 3)

4-2  Horn

4-2-1 Remove the two (2) hex head mach screw marked
[50c]. The horn can then be removed from the horn
assembly. (Photo 6)

4-3  Diaphragm Assembly

4-3-1 Remove the three (3) screws marked [A]. The
diaphragm assembly can then be removed from the
horn driver. (Photo 5, 7)

[A]

Diaphragm assembly
(#1475 LAssy)

Horn (k—>)

Horn driver
(RE—=7(HF))

Photo 5 (5 H&5)

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

Woofer [170]
(9—77-)
[170] <
[1701 % N .
[170]

[170]: Pan Head Machine Screw (8% U) #10-32 x 1-1/2 (WJ624200)

Photo 4 (B E4)

4. FK—2 Ass’y (FiEE:#H34)

41 [M40]D VDX V8KESNL., F— 2V Assy#ESL
9, (BH3)

42 k=

421 [50c]DNFFRIL b 2ARKENL, F—V AsS'y 25
F-vENLET, (BE6)

43 HAL4Y¥TFLAss'y

431 [AlOXV3REHNL, Z2¥—% (HF) »644 Y
TS5 LAsSyESNLET, (BES 7)

= Horn (:k—>)

— Horn driver
(RE—H(HF))

[50c]

[50c]: Hex Head Mach Screw (8gfFEE&fF7<f KL k) 1/4 x 5/8 inch (WJ356300)
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

Diaphragm assembly (Z 4 + 7 5 LsAss'y)

Photo 7 (B&7)

5. Network (Time required: About 4 minutes)

5-1 Remove the upper woofer. (See procedure 3)

5-2  Remove the six (6) screws marked [160]. The
network can then be removed. (Photo 8)

Network (% v b7 —7)

6. Input Assembly
(Time required: About 2 minutes)

6-1 Remove the six (6) screws marked [130B]. The input
assembly can then be removed. (Photo 9)

6-2  Remove the two (2) screws marked [90f] and the
two (2) hexagonal nut marked [90e]. The connector
NL4MP can then be removed. (Photo 9, 10)

6-3  Remove the hexagonal nut. The plain washer and
phone jack can then be removed. (Photo 9, 10)

Gonnector NLamp ©ain washer (FEES)
(2% 7 ZNL4MP) | Connector NL4MP (3% %7 ZNL4MP)
[130B] e I

Input assembly
(€41 >7y bAssly)

[90f]: FH Machining Screw (Il#a L) #4-40 x 3/8 ZN BL (WJ372100)
[130]: TH Sheet Metal Screw (b X % v 71 L) #6 x 5/8 BLK (WJ493800)

Photo 9 (EH&9)

Hexagonal nut
(RAEFY M)

16
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52

6-1

6-2

6-3

FYNT—9 (REE:#H45)
Ei#Bow -7 7 %45 L T, SHEHZRH)
[160]D A Y 6K ESNL, 2y T —=2 &S LET,
(5.1 8)

[160]: Pan Head SM Screw (§fi1a U) PHSMS #6 x 3/4 BLK (WJ911700)
Photo 8 (5 &8)

127y M Ass’y (FRERR : #124)
[130B]D Y 6 K%ES L, £ VT v bAss'y#H+L
¥9., (BH9)

[90f]D ¥ 2K & [90e]DSFTF v b+ 2{HAH L,
a4 2 4 NIAMP #4L 9, (BHE9, 10)
NAT Y b ESNLCEEEE R -V vy 2B
3, (BH9, 10)

Phone jack(sk—> ¥ v v 7)
/

\ \
[90e] [90¢€]

[90e]: Hexagonal Nut (7X& 7 k) #4-40 NYLOK NUT (WJ372000)

Photo 10 (EE10)
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e SM10V

1.  Handle Assembly
(Time required: About 1 minute)

1-1 Remove the two (2) screws marked [160]. The handle
assembly can then be removed. (Photo 1)

2. Pole Socket (Time required: About 1 minutes)

2-1 Remove the three (3) screws marked [130]. The pole
socket can then be removed. (Photo 2)

3. Rubber Foot (Time required: About 1 minutes)

3-1 Remove the screw marked [10f]. The rubber foot can

then be removed. (Photo 3)

Handle assembly
(/N> KILAss'y)

[160]: OH Machine Screw (/]\ta L) OHMS#10-32 x 1-1/4BL (WJ911800)

Photo 1 (BEE1)

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

NYRIVAssS'y (FRERRE :#149)
(16010 V2AA S L Y FILAssSYEHL 2T,
(5HE1)

R=ILV Ty b (RESE:#H19)
[130]D A P 3AR%ZI L, F—=—LV Ty bEHLE
3, (BH2)

JLHE (rEesE :#19)
(101D * D 1RES L, T2MESL T, (G53)

Pole socket (K—JLV 4 v ~)

[130]: Pan Head PB Screw (§fi1a L) #10 x 1 BLK (WJ911300)
Photo 2 (EE2)

[10f]

Rubber foot (I L)

[10f): Pan Head PB Screw (§8% L) #10 x 1 BLK (WJ911300)
Photo 3(BEE3)
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

4. Woofer (Time required: About 3 minutes)

4-1 Remove the six (6) screws marked [140A]. The metal
grille assembly can then be removed. (Photo 4)

4-2  Remove the four (4) screws marked [150A]. The
woofer can then be removed. (Photo 5)

[140A]

TAMAHA
Yar

[140A] Metal grille assembly
(A RIT 1) ILAsSY)

[140]: TH Sheet Metal Screw (k5 X % v 712 L) #6 x 5/8 BLK (W.J493800)

Photo 4 (5E&4)

5. Tweeter (Time required: About 3 minutes)
5-1 Remove the eight (8) screws marked [150B]. The
tweeter assembly can then be removed. (Photo 5)

6. Network (Time required: About 3 minutes)

6-1 Remove the tweeter. (See procedure 5)

6-2  Remove the four (4) screws marked [140B]. The
network can then be removed. (Photo 6)

4, J—T 77— (MEEE:H35)
41 [H0AIDF V6 AK%I L, £ ZL2 ) L AsS'y &4t
LEd, (5HEA4)
42 [150A1D0 R VAKREHNL, v—T 7 —EHLET,
(BH5)
[1508] [150A]
[150A]
%N o) [S0BI  [150A1  Woofer

(9—77-)

[150]: Pan Head PB Screw ($%%a ) PHPBS #8 x 1 BLK (WJ911500)

Network (%

[140B]

- T

Photo 5 (BE5)

VA —F— (REEHEH35)
[150B]D ¥ 8 K&/ L, YA -2 —%/LET,
(5F5)

v N7 —7 (FRERME:#H34%)

VA4 —a—%FHLET, (5EBH)

[140B]D x V4 K%L, *yv by -2 %5 L&
7., (BHE6)

[140]: TH Sheet Metal Screw (FZ X & 71 L) #6 x 5/8 BLK (WJ493800)
Photo 6 (5 &6)

18
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
7. Input Assembly 7. A 7y bAss’y (FERR :#24)
(Time required: About 2 minutes) 71 [40CID RV 6ARENL, £ VT v M Assy &I L
7-1  Remove the six (6) screws marked [140C]. The input ¥, (BHET)
assembly can then be removed. (Photo 7) 72 [90f]D % ¥V 2K L [90e]D AT v b 2{HA AL
7-2  Remove the two (2) screws marked [90f] and the a4 2 2 NIAMP &5 LE ¥, (BHET, 8)
two (2) hexagonal nut marked [90e]. The connector 73 RAT Y FESLOCPEEE AV Yy v s &L
NL4MP can then be removed. (Photo 7, 8) 9, (BH7. 8)
7-3  Remove the hexagonal nut. The plain washer and
phone jack can then be removed. (Photo 7, 8)
Connector NLamp F1ain washer (FEE£)
(3% 7 ZNL4AMP (3% ¥ ZNL4MP) Phonejagk('T—‘/’/"f'v 7)

g : : | |
Input assembly Hexagonal nut % o0
(€47 MAssly) (*gg_.y R [90€] [90e]

[90f]: FH Machining Screw (Ml7a ) #4-40 x 3/8 ZN BL (WJ372100) [906]: Hexagonal Nut (A& ¥ k) #4-40 NYLOK NUT (W.J372000)
[140]: TH Sheet Metal Screw (b5 X% v 7’13 U) #6 x 5/8 BLK (WJ493800)
Photo 7 (BE7) Photo 8 (EES8)

19
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CLUB Series

SPEAKER SYSTEM/

SUBWOOFER
e SM12V/SM15V
1. Metal Handle (Time required: About 1 minute) 1.
1-1 Remove the six (6) screws marked [170]. The metal 1-1

handle can then be removed. (Photo 1)

2. Pole Socket (Time required: About 1 minutes) 2.
2-1 Remove the three (3) screws marked [130A]. The 2-1
pole socket can then be removed. (Photo 2)

3. Rubber Foot (Time required: About 1 minutes) 3.

3-1 Remove the screw marked [10f]. The rubber foot can 31
then be removed. (Photo 3)

Metal handle (X ZJL/N> KJL)

[170] [170]

(SM12V)
[170]: TH SMS Screw ( b5 X1a.U) #8 x 3/4 BLACK (WJ911600)

Photo 1 (BE1)

Rubber foot (I L B0)

AZIVIN NIV (FRERR: #9149)
[170]D XV 6 AK&ES L, X ANV FLESL E
¥, (BHE1)

R=ILV Ty b (FEEH: #149)
[130A]D F V3KEZHN L, K—LV T v FEHLE
9., (BHE2)

dLHB (FEsf: #9149)
[0l V1ARZSN L, TLHESNL T, (BE3)

[130A]
[130A] @

Pole socket (K—JLY 4wy )

[130]: Pan Head PB Screw (3812 L) #10 x 1 BLK (WJ911300)

Photo 2 (BE&2)

[10f]

[10f]: Pan Head PB Screw (3% L) #10 x 1 BLK (WJ911300)

Photo 3 (B E3)

20
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[150]

Woofer (Time required: About 3 minutes)
Remove the six (6) screws marked [140A]. The metal
grille assembly can then be removed. (Photo 4)
Remove the eight (8) screws marked [160]. The
woofer can then be removed. (Photo 5)

[130B]

[140A]

Metal grille assembly

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

) —7 7— (FRERHE:#3%9)
[140A]1D X Y 6K AEH L, X Z)L Y IL Ass'y &4+
LET, (BHE4)

[160]D Y 8KENL, V=T 7 —%HLET,
(5H5)

[160]

[130B] [140A] (XA &ILT 1 IVAsSY) [160] Woofer
Horn assembly (SM12V) (9—75—)
(3k — > Ass'y) sM12v
[130): Pan Head PB Screw ($8%a ) #10 x 1 BLK (WJ911300) [160]: Pan Head PB Screw ($i#a ') PHPBS #8 x 1 BLK (WJ911500)
[140]: TH Sheet Metal Screw ( b 5 2% v 71 L) #6 x 5/8 BLK (WJ493800) SM15V

[150]: PH SMS Screw (312 L) PHSMS #10 x 1-1/2 BL (WJ911400)

5-1

5-2
5-2-1

5-3
5-3-1

Photo 4 (B &4)

Horn Assembly

(Time required: About 3 minutes)

Remove the screw marked [150] and the seven (7)
screws marked [130B]. The horn assembly can then
be removed. (Photo 4)

Horn

Remove the two (2) hex head mach screw marked
[50c] . The horn can then be removed from the horn
assembly. (Photo 7)

Diaphragm Assembly

Remove the three (3) screws marked [A]. The
diaphragm assembly can then be removed from the
horn driver. (Photo 6, 8)

(Z4 %77 LAssy)

Horn (k—>)

Horn driver
(RE—=7H(HF))

Photo 6 (5E6)

Diaphragm assembly

[160]: Pan HD Machine Screw ($843. U) #10-32 x 1 BLK (WJ494200)

Photo 5 (EE&5)

HR—2 Ass’y (FREER : #134)

[150]D * U 1AL [130B]D % VTR AL, F—V
Ass'y 5L E9, (BHE4)

=2

[50c]DANHANL P 2RKEHL, A—V Ass'y 2 5
F-—vENLET, (BET)

LN T S LAss’y

[AID*Y3KEIL, 2 —H (HF) #5644 Y
TS5 LAsSyESNLET, (5EHG6, 8)

= Horn (k—>)

— Horn driver
(RE—=H(HF))

[50c]

[50c]: Hex Head Mach Screw (t&ftEE& {75/ ARJL k) 1/4x 5/8 inch (WJ356300)
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CLUB Series

Photo 8 (5 &8)

Fv NT—7 (FREE:#H4%)
A=V AssSy&ESHLET. GHEHBH)
[180]D A P 4KESNL, 2y PT =2 &S LET,

[180]: Pan Head SM Screw ($f1a U) PHSMS #6 x 3/4 BLK (WJ911700)

1>7 Y NAss’y (FEmR: $124)
[140B]D Y 6 K& L. 4 VT v b Ass'y &#5FL
9, (5H10)

[90f]D % ¥ 2K & [90e] DS AT v b 2ff&4t L. 2
%2 2 NIAMP 4L £9°, (BB 10, 11)
NSy bESL EESEE RS-V D v v 7 ESL
%9, (5E10, 11)

Phone jack ((k—> ¥ v v 7)
/

SPEAKER SYSTEM/
SUBWOOFER
Diaphragm assembly (% 4 ¥ 7 5 LsAss'y)
6. Network (Time required: About 4 minutes) 6.
6-1 Remove the horn assembly. (See procedure 5) 6-1
6-2 Remove the four (4) screws marked [180]. The 6-2
network can then be removed. (Photo 9) (5H9)
Network (% v b7 —7)
‘-..._,_ T "'.“‘:"'i?. -
Photo 9 (5H9)
[180]
7. Input Assembly 7.
(Time required: About 2 minutes) 7-1
7-1 Remove the six (6) screws marked [140B]. The input
assembly can then be removed. (Photo 10) 7-2
7-2  Remove the two (2) screws marked [90f] and the
two (2) hexagonal nuts marked [90e]. The connector 7-3
NL4MP can then be removed. (Photo 10, 11)
7-3  Remove the hexagonal nut. The plain washer and
phone jack can then be removed. (Photo 10, 11)
Connector NLamp F1ain washer (FEE£)
(3% 7 ZNL4MP) Connector NLAMP (2 % 7 ZNL4MP)
[140B] PR ST Y D [140B]
[90f] [90f]
[140B] [140B]
90f
[oon [90f]
[140B] [140B]

Input assembly
(41 >7 v MAssly)

Hexagonal nut
(RAFY M)
[90f]: FH Machining Screw (Il#a U) #4-40 x 3/8 ZN BL (WJ372100)

[140]: TH Sheet Metal Screw ( k5 X 2 v 7#a ) #6 x 5/8 BLK (WJ493800)

Photo 10 (EE10)
22
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[90e]: Hexagonal Nut (7X& 7 k) #4-40 NYLOK NUT (WJ372000)

Photo 11 (BE11)
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e SW115V/SW118V
1. Metal Handle (Time required: About 1 minute) 1.
1-1 Remove the six (6) screws marked [150]. The metal 1-1

2-1

handle can then be removed. (Photo 1)

Pole Socket (Time required: About 1 minutes) 2.
Remove the four (4) screws marked [160]. The pole 2-1
socket can then be removed. (Photo 2)

Rubber Foot (Time required: About 1 minutes) 3.
Remove the screw marked [10f]. The rubber foot can 31
then be removed. (Photo 3)

Metal handle (X ZJL/\> KJL)
[150] [150]

(SW115V)

[150]: TH SMS Screw ( k7 X1 U) #8 x 3/4 BLACK (WJ911600)
Photo 1 (BE1)

CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

ABIVINY RV (FRERSE : #9149)
[150]D % ¥V 6 K&S L, A ZANY FLESLE
T (BH1)

R—=IVI oy b (FRERME: #1%)
[160]D X P aREH L, K==LV Ty bESHLZE
3, (BHE2)

LM (FRERE:#H149)
[10flD F Y 1ARZS L, TAMZESL £, (BH3)

Pole socket (K—JLY 4wy )

[160]: FHL Machine Screw (IMl#a L) 1/4 x 1-1/4 BLK (WJ494300)

Photo 2 (B E2)

[10f]

Rubber foot (I L Hl)

[10f]: Pan Head PB Screw (§fi7a L) #10 x 1 BLK (WJ911300)

Photo 3 (EE3)
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

4. Woofer (Time required: About 3 minutes)

5-1 Remove the eight (8) (The screws of SW118V model
is twelve (12)) screws marked [130A]. The metal grille
assembly can then be removed. (Photo 4)

*k The screw marked [130] of SW118V is twelve (12).

4-2  Remove the eight (8) screws marked [140]. The
woofer can then be removed. (Photo 5)

[130A]

[130A] [130A]

Metal grille assembly
(X ZILT 1) IVASSY) (SW115V)

[130]: TH Sheet Metal Screw (h 5 X% v 71 L) #6 x 5/8 BLK (WJ493800)
Photo 4 (5#4)

[130A]

5. Input Assembly
(Time required: About 2 minutes)

5-1 Remove the six (6) screws marked [130B]. The input
assembly can then be removed. (Photo 6)

5-2  Remove the two (2) screws marked [90f] and the
two (2) hexagonal nuts marked [90e]. The connector
NL4MP can then be removed. (Photo 6, 7)

5-3  Remove the hexagonal nut. The plain washer and
phone jack can then be removed. (Photo 6, 7)

Connector NLAMP Plain washer (FFEES)

(3% 7 ZNL4MP

Input assembly
(4 >7 v bAssy)

Hexagonal nut
(RAF Y M)

[90f]: FH Machining Screw (I3 L) #4-40 x 3/8 ZN BL (WJ372100)
[130]: TH Sheet Metal Screw ( b5 X % 7’13 U) #6 x 5/8 BLK (WJ493800)

Photo 6 (EE6)
24
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Connector NL4MP (3 % &7 2NL4MP)
s [130B]

[130B]

4. )— 77— (FEERH:#H3%)
41 [130A]D % V8A (SW118VD * VIk124) Z4 L.
ABNT VI AsS y #HLET, (BEY)
% SW118V D[130]D % T £ 12 K TT,
42 [40]OXV8KENL, v—T7—%FLET,
(BHE5)

Woofer

(9—77-)

[140]

[140]: PAN HD Machine Screw ($872. U) #10-32 x 1-1/2 (WJ624200)
Photo 5 (B E5)

5. 427y NAss'y (FEmRM:#249)
51 [130B]D V6 A% L, £ VT v bAssywFtL
9, (GH6)
2 [90flD F Y 2AL[90e]DAFAF v b2ffES L, 2
32 2 NIAMP 4L £4., (5HE6, 7)
53  AfiFy b ESNL CEESER-V Yy vy 2 ESL
9. (BHEG6, 7)

5

Phone jack(k—> ¥ v v 7)
/

\ \
[90e] [90¢e]

[90e]: Hexagonal Nut (A&7 k) #4-40 NYLOK NUT (WJ372000)

Photo 7 (B&7)
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6. Wire Harness A
(Time required: About 5 minutes)

6-1 Remove the woofer. (See procedure 4)

6-2  Remove the screw marked [130C]. The wire harness
A can then be removed. (Photo 8, 9)

Poly switch
|

Wire harness A

(71 ¥ —1— % zA) 11300

[130]: TH Sheet Metal Screw (k7 X% v 71 L) #6 x 5/8 BLK (WJ493800)
Photo 8 (5H8)
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

6. TAY—N\—2X XA (FFEBRE:#H5%)

61 w—T77—%&4LET. GEBR)

62 [130CIOAx V1AK% L, VA Y= —3 ZA%ES
LET, (BHES, 9)

Poly switch
|

\
Wire harness A
(74 % —N—%ZA)

Photo 9 (BE9)
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

e SW218V

1. Metal Handle (Time required: About 1 minute)
1-1 Remove the six (6) screws marked [150]. The metal
handle can then be removed. (Photo 1)

2. Rubber Foot (Time required: About 1 minutes)

2-1 Remove the screw marked [10f]. The rubber foot can
then be removed. (Photo 2)

2-2  When the number of rubber feet are two, the two (2)
screws marked [10f] are removed, respectively.
(Photo 2)

Metal handle (X ZJL/\> KJL)

[150] [150]

[10f]

[150]: TH SMS Screw (k5 X1 ) #8 x 3/4 BLACK (WJ911600)

Photo 1 (BE1)

3.  Woofer (Time required: About 3 minutes)

3-1 Remove the twelve (12) screws marked [130A]. The
metal grille assembly can then be removed. (Photo 3)

3-2 Remove the eight (8) screws marked [140]. The
woofer can then be removed. (Photo 4)
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AZIVIN NIV (FRERR: #9149)
[150]D %V 6 AKAES L, X ALY FLESL E
¥, (BHE1)

JLH (FrEesm: #149)
[10f]D A YV 1IARES L, TLAHENL 3, (BEEH2)
T A 2 HDOBE . [10]]D % ¥ 2 K%& FhEFhit
LEY, (BHE2)

Rubber foot [10f] [10f] Rubber foot
(T LHD

(=FN:i))

[10f]: Pan Head PB Screw (§f#aU) #10 x 1 BLK (WJ911300)

Photo 2 (EE2)

)—7 7— (FEERH:#H3%)
[130A]D ¥ 12 K%L, A ZLZVILAss'y &
AT, (5H3)

[140]D % Y 8 K& L, v —T7 7 —&HL T,
(GH4)
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CLUB Series
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[130A]

[130A]

[130A]

Metal grille assembly
(X &ILT 1) IVAsSY)

[130A]

[130]: TH Sheet Metal Screw (k5 X% v 7’13 U) #6 x 5/8 BLK (WJ493800)

Photo 3 (5 K3)
4. Input Assembly 4.
(Time required: About 2 minutes) 4-1
4-1 Remove the six (6) screws marked [130B]. The input
assembly can then be removed. (Photo 5) 4-2
4-2  Remove the two (2) screws marked [90f] and the
two (2) hexagonal nuts marked [90e]. The connector 4-3

NL4MP can then be removed. (Photo 5, 6)
4-3  Remove the hexagonal nut. The plain washer and
phone jack can then be removed. (Photo 5, 6)

Plain washer (FEES)

Connector NL4MP
(3% 7 ZNL4MP Connector NL4MP (3 % 7 ZNL4MP)
___ _ o [1308]

[1308B]

[130B]

Hexagonal nut
(RAFY M)

Input assembly
(4 >7 v bAssy)

[90f]: FH Machining Screw (M#a L) #4-40 x 3/8 ZN BL (WJ372100)
[130]: TH Sheet Metal Screw (k5 X % v 71 L) #6 x 5/8 BLK (WJ493800)

Photo 5 (B E5)
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[140]

[140): PAN HD Machine Screw ($8%a ) #10-32 x 1-1/2 (WJ624200)

Photo 4 (BE4)

127y MAss’y (FRERR:#249)
[130B]D XY 6 AK%4 L, 47y b AssSy#F+L
¥, (BHE5)

[90f] D F ¥ 2K & [90e] DT » b 2ffi&4b L., 2
%2 & NIAMP 4L £9°, (BH.5, 6)
NAF Y FENLEESEE RS-V Yy v 2 ESL
9, (BHE5, 6)

Phone jack (k—> ¥ v v 7)

\ \
[90e] [90e]

[90e]: Hexagonal Nut (<7 v k) #4-40 NYLOK NUT (WJ372000)

Photo 6 (5E6)
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SUBWOOFER
5. Wire Harness A 5, TAXY—N—XXA (FEHE:H79)
(Time required: About 7 minutes) 51 ETov—77—%4L%9, SHEHESH)
5-1  Remove the upper and lower woofer. 52  [130ClD % YV 2AK%E4 L, 94 Y ——3 ZAES
(See procedure 3) LEd, (BHET7, 8)

5-2  Remove the two (2) screws marked [130C]. The wire
harness A can then be removed. (Photo 7, 8)

Poly switch Poly iwnch

Wire harness A ) [13\00]

(714X —N—3ZA

[130]: TH Sheet Metal Screw (F T X% v 71 U) #6 x 5/8 BLK (WJ493800) -
Wire harness A

Photo 7 (B &7) (TA4¥—N—%2ZA)

Photo 8 (BE8)

Hl NEUTRIK NL4FC PLUG WIRING
(ZE 3> NEUTRIK NLAFC 7°5 & DECER)

If you will be using the Neutrik connectors for speaker input, wire the plugs as shown below.
(Neutrik NLAFCT 57 13 RID & HIERHRL TSFEELWY, )

Be sure to use proper speaker cable — NOT shielded instrument or line cable — for all speaker connections.
(r=7IWE AE=H—r—T IV EERL TESLW,)

2— (NO USE)
—@ ) 2. (NO USE)

1+ : HOT(+)—L Da -
1-:COLD (-) — < D

Neutrik NL4FC connector

28
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PARTS LIST

B CONTENTS (B%R)

OVERALL ASSEMBLY (F8#H3L) ....ovvviiiccccccccs 2
O STT2V 2
® STIBV 4
® S215V 6
® SMTOV . 8
® SMI2V . 10
® SMIBV L 12
® SWTTEV e 14
O SWTTBV L 16
® SW218YV o 18

Notes : DESTINATION ABBREVIATIONS

A : Australian model M: South African model
B : British model O: Chinese model
C: Canadian model Q: South-east Asia model
D: German model T : Taiwan model
E : European model U: U.S.A. model
F : French model V: General export model (110V)
H: North European model W: General export model (220V)
| : Indonesian model N,X: General export model
J : Japanese model Y : Export model
K: Korean model
B WARNING

Components having special characteristics are marked A and must be replaced with parts having
specification equal to those originally installed.

%éﬂ?fﬁ@'ﬁ.li\ BREMRET 2 - DICHE LM T, ZRT2HEIE. REDLDIZHTIIEOH M %
Z =X,

» The numbers “QTY” show quantities for each unit.

« The parts with “--” in “PART NO.” are not available as spare parts.

+ This mark “ } 7 in the REMARKS column means these parts are interchangeable.
* The second letter of the shaded () part number is O, not zero.

+ The second letter of the shaded () part number is I, not one.
cERERAERT U Id. BRICEDZEPHYET,

cQTYMICER SN TVBIEFIE., 1=y M4V OFERMBEHRTY,

+ PART NO. #* “--” O&f&I3. y—EXABHZE L TEMBEINATHN EHEA,

* REMARKS 0 [} | ~— 7 D&z, HESBRTT .

< HBHTOF L2 PARTNO. @2 ZEBON T [€0] Tlra<. [#—] TY,
M OO 2 PARTNO. @2 BEDOXFIE [1F] TlEHL [74] TF,
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SUBWOOFER

B OVERALL ASSEMBLY (#3#H37) : S112V

- |
DETAIL:
PHONE JACK

FROM CROSSOVER NETWORK

ORANGE (NAKED TERMINAL) + ——ORANGE (COVERED TERMINAL) 1+
WHITE (NAKED TERMINAL) - :\\ —WHITE (COVERED TERMINAL) 1-

: { TOP

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION E T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | S112v
- Overall Assembly PAJ % 1 3| Y (WJ34710)
- Overall Assembly PA CHN % # i|0 (WK73500)

10 - Cabinet Assembly FrvEXYy FPAss y (WJ34720)
#| 10a | WJ352600 | Rubber Foot 3 Ly il (CBY01890) 4

10b - Label EF B X 7 N W (WJ35280)
#| 10c | WJ232700 | Corner Protecter 75L 7877 %2—751L (AAY02590) 2
#| 10d | WJ232800 | Corner Protecter 75R 707 %7 %—705R (AAY02600) 2
#| 10e |WJ233000 | Corner Protecter 105 70757 %2—105 (AAY02640) 4
# 10f | WJ911300 | Pan Head PB Screw #10X1 BLK D) 1 [ (EKY01240) 4
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NS 22y 7 U (ETAG1030) 16
# 20 WJ213700 | Metal Handle A & )N K b (AAY02580) 2
#| 30 |WJ355400 | Pole Socket TSM K — N v F v b (CBY03910)
# 40 X8456A00 | Woofer 308175 R E — 77 | LF 12" (JAY51200)
# 50 WJ356400 | Horn Assembly MIPA 8F87 K — 2 A s s’ y (NBY07370)
#| 50a |WJ356100 | Horn 7+ — > (CBY05490)
#| 50b |X8454A00 | Horn Driver 5.0 16 A e — 71 | HF (JAY20610)
+| 50b1 | WK235000 | Diaphragm Assembly A4¥ TS5 LAss y (NBE20610) 16
#| 50c |WJ356300 | Hex Head Mach Screw 1/4X5/8 inch wWHEZFAAKRIL b (EKY01340) 2
#| 60 |WJ356500 | Gasket 9.5 Az 7 Y ~ (CBY01480)

70 - Metal Grille Assembly AZIWITYILAs s’ y (WJ36300)
#| 70a |WJ365300 | Metal Grille X &2 g g oy ) (AAY02660)
#| 70b |WJ370400 | Logo Badge a = A M (CBY05500)
#| 70c | WJ370500 | Push Nut 7y ¥ o1 F v b (AAX52740) 2
#| 80 | WJ367900 | Cross-Over Network 12 * v b7 -9 (NBY07310)
# 90 WJ370600 | Input Assembly PA 8F87 1>7 vy bAss’ y (NBY07360)

90a - Input Panel 4 > 7T v bz (WJ37090)
#| 90b | WJ371200 | Phone Jack PA L A (LBY00150) 2
#| 90c |WJ371700 | Plain Washer 3/8inch F 23 & (EWPP0010) 2
#| 90d |WJ371800 | Connector NL4AMP 4P NL4MP X7 42NLAMP (LAY00180) 2
#| 90e |WJ372000 | Hexagonal Nut #4-40 NYLOK NUT /Ay A + Y ~ (EKY01540) 4
#| 90f |WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 [0 (EFME0630) 4

90g - Decal T bl — v (WJ37220)

110 - Serial Label )7 I NOIF NI (WJ37250)

120 - Pop Label £ v 7 5 N (WJ36840)
#| 130 |WJ911300 | Pan Head PB Screw #10X1 BLK 5 1 L (EKY01240) 10
#| 140 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK Mo X &2y T U (ETAG1030) 12
#| 150 |WJ911400 | PH SMS Screw PHSMS #10X1-1/2 BL i) el L (EPAK2430)
#| 160 |WJ911500 | Pan Head PB Screw PHPBS #8X1 BLK e 1 [0 (EKY01460) 8
#| 170 |WJ911600 | TH SMS Screw #8X3/4 BLACK ~ z X 1 5 (ETAI1230) 12
#| 180 |WJ911700 | Pan Head SM Screw PHSMS #6X3/4 BLK o) 1 L (EPAG1230) 4

200 - Label E v — 7 2 N J|O (WK53590)

#: New Parts RANK: Japan only
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B OVERALL ASSEMBLY (#3#H37) : S115V
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b
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:

5

ORANGE
WHITE
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PHONE JACK

FROM CROSSOVER NETWORK

(NAKED TERMINAL) + ——ORANGE (COVERED TERMINAL) 1+
(NAKED TERMINAL) - :T\ —WHITE (COVERED TERMINAL) 1-
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION E T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | S115V

- Overall Assembly PAJ % #H i | YJd (WJ38570)

- Overall Assembly PA CHN 4 #e i|0 (WK73510)
10 - Cabinet Assembly FrvEXYy FPAss y (WJ38380)
10a | WJ352600 | Rubber Foot 3 Ly il (CBY01890) 4
10b - Label EF B X 7 N W (WJ35280)
10c | WJ232700 | Corner Protecter 75L 7877 %2—751L (AAY02590) 2
10d | WJ232800 | Corner Protecter 75R 707 %7 %—705R (AAY02600) 2
10e | WJ233000 | Corner Protecter 105 70757 %2—105 (AAY02640) 4
10f | WJ911300 | Pan Head PB Screw #10X1 BLK D) 1 U (EKY01240) 4
10g | WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NS X2y T U (ETAG1030) 16
20 WJ213700 | Metal Handle X & )b/ > K (AAY02580) 2
30 | WJ355400 | Pole Socket TSM K — N v F v b (CBY03910)
40 X8457A00 | Woofer 38 8 250 s E — 77 | LF 15" (JAY61320)
50 WJ356400 | Horn Assembly MIPA 8F87 K — 2 A s s’ y (NBY07370)
50a | WJ356100 | Horn 7+ — > (CBY05490)
50b | X8454A00 | Horn Driver 5.0 16 A e - 71 | HF (JAY20610)
50b1 | WK235000 | Diaphragm Assembly A4¥ TS5 LAss y (NBE20610) 16
50c | WJ356300 | Hex Head Mach Screw 1/4X5/8 inch wWHEZFAAKRIL b (EKY01340) 2
60 | WJ356500 | Gasket 9.5 Az 7 Y ~ (CBY01480)
70 - Metal Grille Assembly AZIWITYILAs s’ y (WJ36310)
70a | WJ365400 | Metal Grille X &2 g g oy ) (AAY02680)
70b | WJ370400 | Logo Badge a = A M (CBY05500)
70c | WJ370500 | Push Nut 7y ¥ o1 F v b (AAX52740) 2
80 | WJ367800 | Cross-Over Network 15 * v b7 -9 (NBY07300)
90 WJ370600 | Input Assembly PA 8F87 1>7 vy bAss’ y (NBY07360)
90a - Input Panel 4 > 7T v bz (WJ37090)
90b | WJ371200 | Phone Jack PA L A (LBY00150) 2
90c | WJ371700 | Plain Washer 3/8inch F 23 & (EWPP0010) 2
90d | WJ371800 | Connector NL4AMP 4P NL4MP X7 42NLAMP (LAY00180) 2
90e |WJ372000 | Hexagonal Nut #4-40 NYLOK NUT /Ay A + Y ~ (EKY01540) 4
90f | WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 [0 (EFME0630) 4
90g - Decal T bl — v (WJ37220)
110 - Serial Label )7 I NOIF NI (WK60880)
120 - Pop Label £ v 7 5 N (WJ36850)
130 | WJ911300 | Pan Head PB Screw #10X1 BLK 5 1 L (EKY01240) 10
140 | WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X2y Tl (ETAG1030) 12
150 | WJ911400 | PH SMS Screw PHSMS #10X1-1/2 BL Eio) el U (EPAK2430)
160 | WJ494200 | Pan HD Machine Screw #10-32X1 BLK Eic) 1 [0 (EKY01000) 8
170 | WJ911600 | TH SMS Screw #8X3/4 BLACK ~ z X 1 U (ETAI1230) 12
180 |WJ911700 | Pan Head SM Screw PHSMS #6X3/4 BLK o) 1 L (EPAG1230) 4
200 - Label E ~ — 7 5 N J|O (WK53590)

#: New Parts RANK: Japan only
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SPEAKER SYSTEM/
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B OVERALL ASSEMBLY (#4#837) : S215V
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PHONE JACK

FROM CROSSOVER NETWORK

ORANGE (NAKED TERMINAL) + ——ORANGE (COVERED TERMINAL) 1+
WHITE (NAKED TERMINAL) - :j\ —WHITE (COVERED TERMINAL) 1-
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SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION E T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | S215V
- Overall Assembly PAJ % 1 i | YJd (WJ38580)
- Overall Assembly PA CHN 4 #e i|0 (WK73520)

10 - Cabinet Assembly FrvEXRYy FPAss y (WJ38390)
#| 10a | WJ352700 | Rubber Foot 3 Ly il (CBY03890) 4

10b - Label EF B X 7 N W (WJ35280)
#| 10c | WJ232700 | Corner Protecter 75L 7877 %2—751L (AAY02590) 2
#| 10d | WJ232800 | Corner Protecter 75R 707 %7 %—705R (AAY02600) 2
#| 10e |WJ233000 | Corner Protecter 105 70757 %2—105 (AAY02640) 4
# 10f | WJ911300 | Pan Head PB Screw #10X1 BLK D) 1 [ (EKY01240) 4
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK N7 X2y T U (ETAG1030) 16
#* 10h | WJ937700 | Twist Tie £ = - 1 (AAY00140) 2
# 20 WJ213700 | Metal Handle X & b > Kb (AAY02580) 2
* 40 X8457A00 | Woofer 38 8 250 R E — 77 | LF 15" (JAY61320) 2
# 50 WJ356400 | Horn Assembly MIPA 8F87 K — 2 A s s’ y (NBY07370)
#| 50a |WJ356100 | Horn 7+ — > (CBY05490)
#| 50b |X8454A00 | Horn Driver 5.0 16 A e — 71 | HF (JAY20610)
#| 50b1 | WK235000 | Diaphragm Assembly A4 ¥ TS5 LAss’ y (NBE20610) 16
#| 50c |WJ356300 | Hex Head Mach Screw 1/4X5/8 inch wWHEEFAARIL b (EKY01340) 2
#| 60 |WJ356500 | Gasket 9.5 Az 7 Y ~ (CBY01480)

70 - Metal Grille Assembly AZIWITYILAs s’ y (WJ36320)
#| 70a |WJ365500 | Metal Grille X &2 g g oy ) (AAY02700)
#| 70b |WJ370400 | Logo Badge a = A M (CBY05500)
#| 70c | WJ370500 | Push Nut 7 vy ¥ a1 F v b (AAX52740) 2
#| 80 |WJ368100 | Cross-Over Network 215 * v b 7 -9 (NBY07330)
# 90 WJ370600 | Input Assembly PA 8F87 1>7 vy bAss’  y (NBY07360)

90a - Input Panel 4 > 7T v bz (WJ37090)
#| 90b | WJ371200 | Phone Jack PA * = > T v v U (LBY00150) 2
#| 90c |WJ371700 | Plain Washer 3/8inch F 23 & (EWPP0010) 2
#| 90d |WJ371800 | Connector NL4AMP 4P NL4MP X7 42NLAMP (LAY00180) 2
#| 90e |WJ372000 | Hexagonal Nut #4-40 NYLOK NUT /Ay A + Y ~ (EKY01540) 4
#| 90f |WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 L (EFME0630) 4

90g - Decal T bl — v (WJ37220)

110 - Serial Label )7 I NOTF NI (WK60890)

120 - Pop Label £ v 7 5 N (WJ36860)
#| 130 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X2y T U (ETAG1030) 14
#| 140 |WJ494200 | Pan HD Machine Screw #10-32X1 BLK i) 1 L (EKY01000) 8
#| 150 |WJ911600 | TH SMS Screw #8X3/4 BLACK ~ z A 1 L (ETAI1230) 12
#| 160 |WJ911700 | Pan Head SM Screw PHSMS #6X3/4 BLK e 1 [0 (EPAG1230) 6
#| 170 | WJ624200 | Pan Head Machine Screw #10-32X1-1/2 ED) 1 U (EKY00340) 16

200 - Label E ¥~ — 7 3 N J|O (WK53590)

#: New Parts RANK: Japan only
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B OVERALL ASSEMBLY (#2#H37) : SM10V
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® Push Nut
00—k N
PHONE JACK
FROM CROSSOVER NETWORK
ORANGE (NAKED TERMINAL) + ——ORANGE (COVERED TERMINAL) 1+
WHITE (NAKED TERMINAL) - 2\ —WHITE (COVERED TERMINAL) 1-
{ TOP
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION i T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | SM10V
- Overall Assembly PAJ % 1 i | YJd (WJ38590)
- Overall Assembly PA CHN % # i|0 (WK73530)
10 - Cabinet Assembly FrvEXYy FPAss y (WJ38400)
#| 10a |WJ352600 | Rubber Foot =) L izl (CBY01890) 7
10b - Label EF B X 7 N W (WJ35280)
#| 10c | WJ233200 | Corner Protecter WP1 7877 %2—WP 1 (AAY02610) 4
#| 10d | WJ233100 | Corner Protecter 120 7077 4%2—-—120 (AAY02650) 6
# 10f | WJ911300 | Pan Head PB Screw #10X1 BLK D) 1 L (EKY01240) 7
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK kS X2y T U (ETAG1030) 19
20 - Handle Assembly PA N RILA s s’y (WJ44130)
#| 20a |WJ441400 | Strap Handle Bracket N RIWVT 5y b (AAY02120) 2
#| 20b |WJ441500 | Strap Handle ZbT YT N RN (CBY01900)
#| 20c | WJ441600 | Strap Handle Insert N RIS Y — b (AAY01200)
# 30 WJ355400 | Pole Socket TSM K — L v F v K (CBY03910)
# 40 X8455A00 | Woofer 258125 A E — 71 | LF 10" (JAY40400)
#| 50 |X8453A00 | Tweeter 258 2 e — 7 |HF  (JAY31100)
60 WJ356500 | Gasket 9.5 ) s s P k (CBY01480)
70 - Metal Grille Assembly AZIWTYIWAs s’ y (WJ36330)
#| 70a |WJ365600 | Metal Grille A &2 L g oy (AAY02710)
«| 70b | WJ370400 | Logo Badge [ A (CBY05500)
#| 70c | WJ370500 | Push Nut 7y ¥ o1 F v b (AAX52740) 2
#| 80 |WJ368000 | Cross-Over Network 10 * v b 7 = 7 (NBY07320)
# 90 WJ370600 | Input Assembly PA 8F87 1 >7 vy bAss’  y (NBY07360)
90a - Input Panel 1 > 7y hIXz (WJ37090)
#| 90b |WJ371200 | Phone Jack PA r = > Y v v 7 (LBY00150) 2
«| 90c |WJ371700 | Plain Washer 3/8inch B 3 % (EWPP0010) 2
#| 90d |WJ371800 | Connector NL4AMP 4P NL4MP A% 7 42ZNL4MP (LAY00180) 2
#| 90e |WJ372000 | Hexagonal Nut #4-40 NYLOK NUT 7 A + P ~ (EKY01540) 4
#| 90f | WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 U (EFME0630) 4
909 - Decal 7 # - I (WJ37220)
110 - Serial Label Y TF7INOFZ NI (WK60900)
120 - Pop Label ® oy T 7 X (WJ36870)
#| 130 |WJ911300 | Pan Head PB Screw #10X1 BLK o) 1 L (EKY01240) 3
#| 140 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NS X 42y T Hh U (ETAG1030) 16
#| 150 |WJ911500 | Pan Head PB Screw PHPBS #8X1 BLK o) 1 L (EKY01460) 12
#| 160 |WJ911800 | OH Machine Screw OHMS#10-32X1-1/4BL U 1 L (EKY01260)
200 - Label E ¥~ — 7 5 N J|O (WK53590)
#: New Parts RANK: Japan only
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

B OVERALL ASSEMBLY (#3#H37) : SM12V

ORANGE (NAKED TERMINAL) + ——
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DETAIL:
PHONE JACK

FROM CROSSOVER NETWORK
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION i T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | SM12V
- Overall Assembly PAJ % 1 i | YJd (WJ38600)
- Overall Assembly PA CHN 4 #e i|0 (WK73540)

10 - Cabinet Assembly FrvEXYy FPAss y (WJ38410)
#| 10a |WJ352600 | Rubber Foot 3 L izl (CBY01890) 7

10b - Label F E X O3 N W (WJ35280)
#| 10c | WJ233200 | Corner Protecter WP1 7877 %2—WP 1 (AAY02610) 4
#| 10d | WJ233100 | Corner Protecter 120 7077 4%2—-—120 (AAY02650) 6
# 10f | WJ911300 | Pan Head PB Screw #10X1 BLK D) 1 L (EKY01240) 7
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X 42y T U (ETAG1030) 19
# 20 WJ213700 | Metal Handle X & b N > K (AAY02580)
# 30 WJ355400 | Pole Socket TSM K — v v F v b (CBY03910)
# 40 X8456A00 | Woofer 308175 A e — 71 | LF 12" (JAY51200)
# 50 WJ356400 | Horn Assembly MIPA 8F87 K= > A s s’ y (NBY07370)
#| 50a |WJ356100 | Horn R - > (CBY05490)
#| 50b |X8454A00 | Horn Driver 5.016 A e — 7 |HF (JAY20610)
#| 50b1 | WK235000 | Diaphragm Assembly AAYT T LAss  y (NBE20610) 16
#| 50c |WJ356300 | Hex Head Mach Screw 1/4X5/8 inch wWRESFRAKRIL (EKY01340) 2
| 60 |WJ356500 | Gasket 9.5 v S, A N (CBY01480)

70 - Metal Grille Assembly ARZITUILAs s’ y (WJ36340)
#| 70a |WJ365700 | Metal Grille X &2 0 g 9y (AAY02670)
x| 70b | WJ370400 | Logo Badge [ e A S (CBY05500)
#| 70c | WJ370500 | Push Nut 7y ¥ o1 F v b (AAX52740) 2
#| 80 |WJ367900 | Cross-Over Network 12 * v b 7 = 7 (NBY07310)
x| 90 |WJ370600 | Input Assembly PA 8F87 1>79 bAss’ y (NBY07360)

90a - Input Panel 1 > 7T v bz (WJ37090)
#| 90b |WJ371200 | Phone Jack PA = > T v v U (LBY00150) 2
#| 90c |WJ371700 | Plain Washer 3/8inch F =3 % (EWPPO0010) 2
#| 90d |WJ371800 | Connector NL4AMP 4P NL4MP Jx27%2NLA4MP (LAY00180) 2
#| 90e | WJ372000 | Hexagonal Nut #4-40 NYLOK NUT A ] A Y ~ (EKY01540) 4
#| 90f |WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 L (EFME0630) 4

90g - Decal bl h - N (WJ37220)

110 - Serial Label )7 I NOZFZ NI (WK60910)

120 - Pop Label K v T X (WJ36880)
#| 130 |WJ911300 | Pan Head PB Screw #10X1 BLK Eib) 1 [ (EKY01240) 10
#| 140 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NS X2y T U (ETAG1030) 12
#| 150 |WJ911400 | PH SMS Screw PHSMS #10X1-1/2 BL D) 1 L (EPAK2430)
#| 160 |WJ911500 | Pan Head PB Screw PHPBS #8X1 BLK Eio) 1 L (EKY01460) 8
#| 170 |WJ911600 | TH SMS Screw #8X3/4 BLACK ~ Z s bel [0 (ETAI1230) 6
#| 180 |WJ911700 | Pan Head SM Screw PHSMS #6X3/4 BLK ED) 1 U (EPAG1230) 4

200 - Label E ¥~ — 7 3 N J|O (WK53590)

#: New Parts RANK: Japan only
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

B OVERALL ASSEMBLY (#2#H37) : SM15V
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION i T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | SM15V

- Overall Assembly PAJ % #H i | YJd (WJ38610)

- Overall Assembly PA CHN 4 #e i|0 (WK73550)
10 - Cabinet Assembly FrvEXYy FPAss y (WJ38420)
10a | WJ352600 | Rubber Foot 3 L izl (CBY01890) 7
10b - Label F E X O3 N W (WJ35280)
10c | WJ233200 | Corner Protecter WP1 7877 %2—WP 1 (AAY02610) 4
10d | WJ233100 | Corner Protecter 120 7077 4%2—-—120 (AAY02650) 6
10f | WJ911300 | Pan Head PB Screw #10X1 BLK D) 1 L (EKY01240) 7
10g | WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X 42y T U (ETAG1030) 19
20 WJ213700 | Metal Handle X & b N > K (AAY02580)
30 WJ355400 | Pole Socket TSM K — v v F v b (CBY03910)
40 X8457A00 | Woofer 38 8 250 A e — 71 | LF 15" (JAY61320)
50 WJ356400 | Horn Assembly MIPA 8F87 K= > A s s’ y (NBY07370)
50a | WJ356100 | Horn R - > (CBY05490)
50b | X8454A00 | Horn Driver 5.016 A e — 7 |HF (JAY20610)

50b1 | WK235000 | Diaphragm Assembly AAYT T LAss  y (NBE20610) 16
50c | WJ356300 | Hex Head Mach Screw 1/4X5/8 inch wWRESFRAKRIL (EKY01340) 2
60 | WJ356500 | Gasket 9.5 v S, A N (CBY01480)
70 - Metal Grille Assembly ARZITUILAs s’ y (WJ36350)
70a | WJ365800 | Metal Grille X &2 0 g 9y (AAY02690)
70b | WJ370400 | Logo Badge [ e A S (CBY05500)
70c | WJ370500 | Push Nut 7y ¥ o1 F v b (AAX52740) 2
80 |WJ367800 | Cross-Over Network 15 * v b 7 = 7 (NBY07300)
90 | WJ370600 | Input Assembly PA 8F87 1>79 bAss’ y (NBY07360)
90a - Input Panel 1 > 7T v bz (WJ37090)
90b | WJ371200 | Phone Jack PA = > T v v U (LBY00150) 2
90c |[WJ371700 | Plain Washer 3/8inch F =3 % (EWPPO0010) 2
90d | WJ371800 | Connector NL4AMP 4P NL4MP Jx27%2NLA4MP (LAY00180) 2
90e | WJ372000 | Hexagonal Nut #4-40 NYLOK NUT A ] A Y ~ (EKY01540) 4
90f | WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 L (EFME0630) 4
90g - Decal bl h - N (WJ37220)
110 - Serial Label )7 I NOZFZ NI (WK60920)
120 - Pop Label K v T X (WJ36890)
130 | WJ911300 | Pan Head PB Screw #10X1 BLK Eib) 1 [ (EKY01240) 10
140 | WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NS X2y T U (ETAG1030) 12
150 | WJ911400 | PH SMS Screw PHSMS #10X1-1/2 BL D) 1 L (EPAK2430)
160 | WJ494200 | Pan HD Machine Screw #10-32X1 BLK Eio) 1 L (EKY01000) 8
170 | WJ911600 | TH SMS Screw #8X3/4 BLACK ~ Z s bel [0 (ETAI1230) 6
180 | WJ911700 | Pan Head SM Screw PHSMS #6X3/4 BLK ED) 1 U (EPAG1230) 4
200 - Label E ¥~ — 7 3 N J|O (WK53590)
#: New Parts RANK: Japan only
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

B OVERALL ASSEMBLY (#3#H37) : SW115V
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION i T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | SW115V
- Overall Assembly PAJ % #H i | YJd (WJ38620)
- Overall Assembly PA CHN 4 #8 i|0 (WK73560)
10 -- Cabinet Assembly ¥vEXYyFAss’ y (WJ38430)
#| 10a | WJ352700 | Rubber Foot 3 Ly il (CBY03890) 4
10b - Label EF B X 7 N W (WJ35280)
#| 10c | WJ232900 | Corner Protecter 90 7877 %2 —-90 (AAY02630) 4
#| 10d | WJ233200 | Corner Protecter WP1 7077 4%2—-WP 1 (AAY02610) 2
#| 10e |WJ233300 | Corner Protecter WP2 707597 %—-WP 2 (AAY02620) 2
# 10f | WJ911300 | Pan Head PB Screw #10 X 1 BLK D) 1 o (EKY01240) 4
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X &2y 7T U (ETAG1030) 16
# 20 WJ213700 | Metal Handle X & )b/ > K (AAY02580) 2
# 30 WJ355700 | Pole Socket TOP HAT K — v v F v b (AAY02820)
# 40 X8458A00 | Woofer 38 8 250 R =4 — 77 | LF 15" (JAY61610)
# 50 WJ356500 | Gasket 9.5 H X T Y ~ (CBY01480)
60 - Metal Grille Assembly ABZIWTIJILAs s’y (WJ36360)
#| 60a |WJ365900 | Metal Grille X &% v g U (AAY02730)
+| 60b |WJ370400 |Logo Badge [ e A (CBY05500)
x| 60c |WJ370500 | Push Nut 7 vy ¥ o1 F v b (AAX52740) 2
=] 70 | WJ419900 | Wire Harness A ES i A | with Poly Switch (MZY01470)
80 - Wire Harness B =® 53 B (WJ42000)
x| 90 |WJ370600 | Input Assembly PA 8F87 1>7 9y bAss’ y (NBY07360)
90a - Input Panel 4> 7 v hIXF I (WJ37090)
#| 90b | WJ371200 | Phone Jack PA r* = > U v v U (LBY00150) 2
#| 90c |WJ371700 | Plain Washer 3/8inch F & £ (EWPP0010) 2
#| 90d |WJ371800 | Connector NL4AMP 4P NL4MP J%x742NLA4MP (LAY00180) 2
#| 90e |WJ372000 | Hexagonal Nut #4-40 NYLOK NUT /Ay | + Y ~ (EKY01540) 4
#| 90f |WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 L (EFME0630) 4
90g - Decal 7 # - L (WJ37220)
110 - Serial Label )7 IJINOT NI (WK60930)
120 - Pop Label £ v 7 73 N (WJ36900)
#| 130 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X2y 7T U (ETAG1030) 15
#| 140 |WJ624200 | Pan HD Machine Screw #10-32X1-1/2 i) 1 L (EKY00340) 8
#| 150 |WJ911600 | TH SMS Screw #8 X 3/4 BLACK ~ Z A 1 L (ETAI1230) 12
#| 160 |WJ494300 | FLH Machine Screw 1/4X1-1/4 BLK m 1 LU (EFMN2030) 4
200 - Label E ~ — 7 5 N J|O (WK53590)
#: New Parts RANK: Japan only
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

Hl OVERALL ASSEMBLY (#3#H37) : SW118V
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CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION i T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | SW118V
- Overall Assembly PAJ % 1 i | YJd (WJ38630)
- Overall Assembly PA CHN 4 #e i|0 (WK73570)
10 -- Cabinet Assembly ¥vEXYyFAss  y (WJ38440)
#| 10a | WJ352700 | Rubber Foot 3 Ly il (CBY03890) 4
10b - Label EF B X 7 N W (WJ35280)
#| 10c | WJ232900 | Corner Protecter 90 7877 %2 —-90 (AAY02630) 4
#| 10d | WJ233200 | Corner Protecter WP1 7077 4%2—-WP 1 (AAY02610) 2
#| 10e |WJ233300 | Corner Protecter WP2 7077 %2 —-WP 2 (AAY02620) 2
# 10f | WJ911300 | Pan Head PB Screw #10 X 1 BLK D) 1 U (EKY01240) 4
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK N7 X2y T U (ETAG1030) 16
#* 20 WJ213700 | Metal Handle X & b N K (AAY02580) 2
# 30 WJ355700 | Pole Socket TOP HAT K — v v F v b (AAY02820)
# 40 X8459A00 | Woofer 45 8 300 s E — 77 | LF 18" (JAY70110)
# 50 WJ356500 | Gasket 9.5 V) A T Y ~ (CBY01480)
60 - Metal Grille Assembly AZIWTYIWAs s’ y (WJ36370)
#| 60a |WJ366000 | Metal Grille P I 7 B % (AAY02720)
+| 60b |WJ370400 |Logo Badge [ e A (CBY05500)
x| 60c |WJ370500 | Push Nut 7 vy ¥ o1 F v b (AAX52740) 2
=] 70 |WJ419900 | Wire Harness A ES i A | with Poly Switch (MZY01470)
80 - Wire Harness B =® 5 B (WJ42000)
x| 90 |WJ370600 | Input Assembly PA 8F87 1>7 9y bAss’ y (NBY07360)
90a - Input Panel 4> 7 v bIXF I (WJ37090)
#| 90b | WJ371200 | Phone Jack PA L (LBY00150) 2
#| 90c |WJ371700 | Plain Washer 3/8inch F & £ (EWPP0010) 2
#| 90d |WJ371800 | Connector NLAMP 4P NL4MP J%x742NLA4MP (LAY00180) 2
#| 90e |WdJ372000 | Hexagonal Nut #4-40 NYLOK NUT Ay | + Y ~ (EKY01540) 4
#| 90f |WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 L (EFME0630) 4
90g - Decal 7 # - L (WJ37220)
110 - Serial Label )7 IJINOT NI (WK60940)
120 - Pop Label £ v 7 73 N W (WJ36910)
#| 130 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK N7 X2y T U (ETAG1030) 19
#| 140 |WJ624200 | Pan HD Machine Screw #10-32X1-1/2 i) 1 L (EKY00340) 8
#| 150 |WJ911600 | TH SMS Screw #8 X 3/4 BLACK k z A el L (ETAI1230) 12
#| 160 |WJ494300 | FLH Machine Screw 1/4X1-1/4 BLK m 1 [ (EFMN2030) 4
200 - Label E ~ — 7 % N J|O (WK53590)
#: New Parts RANK: Japan only
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CLUB Series
SPEAKER SYSTEM/
SUBWOOFER

B OVERALL ASSEMBLY (#3#H37) : SW218V

=)

ik 1
iH N | ! ® Push Nut
il A

&w@ﬁﬁﬂ

£

o] &

R LR

o

&

10a @ .

TO POS(+) SUBWOOFER #2

<>\TO POS(+) SUBWOOFER #1

| |

| |

| |

‘ aan) o| |ToP ‘

A | ] |

H !
at = £ o0 ‘

(1oc) (109) | |

) ‘ ORANGE WIRES (@9 \

| |

| \

| |

| \

| |

| \

| |

{109
(og

TO NEG(-) SUBWOOFER #2

\~<> QTO NEG(-) SUBWOOFER #1 ,
(o]

WHITE ORANGE

18

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

CLUB Series

SPEAKER SYSTEM/
SUBWOOFER
REFNO. | PART NO. | DESCRIPTION i T # REMARKS QTY | RANK
OVERALL ASSEMBLY b # i | Sw218V
- Overall Assembly PAJ % #H i | YJd (WJ38640)
- Overall Assembly PA CHN % # i|0 (WK73580)
10 -- Cabinet Assembly ¥vEXYyFAss  y (WJ38450)
#| 10a | WJ352700 | Rubber Foot | Ly il (CBY03890) 8
10b - Label A B X O3 N (WJ35280)
#| 10c | WJ232900 | Corner Protecter 90 7877 %2 —90 (AAY02630) 4
#| 10d | WJ233200 | Corner Protecter WP1 7077 4%2—-WP 1 (AAY02610) 4
# 10f | WJ911300 | Pan Head PB Screw #10 X 1 BLK D) 1 L (EKY01240) 8
#| 10g |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NZ X 42y T U (ETAG1030) 12
# 20 WJ213700 | Metal Handle X & b N > K (AAY02580) 2
# 40 X8459A00 | Woofer 45 8 300 A [ — 7 | LF 18" (JAY70110) 2
#| 50 |WJ356500 | Gasket 9.5 b)) T Y ~ (CBY01480) 4
60 - Metal Grille Assembly AZIWITYILAs s’ y (WJ36380)
#| 60a |WJ366100 | Metal Grille X &2 g g oy ) (AAY02740)
#| 60b |WJ370400 | Logo Badge [m] 3 N 5 < (CBY05500)
#| 60c | WJ370500 | Push Nut 7 v ¥ 1 F v b (AAX52740) 2
#| 70 |WJ500200 | Wire Harness A EY 5 A | with Poly Switch (MZY01500)
80 - Wire Harness B ® % B (WJ50030)
#| 90 |WJ370600 | Input Assembly PA 8F87 17y hMAss’ vy (NBY07360)
90a - Input Panel 1 > 7 v bz (WJ37090)
#| 90b | WJ371200 | Phone Jack PA * = > U v v 7 (LBY00150) 2
«| 90c |WJ371700 | Plain Washer 3/8inch B =3 % (EWPP0010) 2
#| 90d |WJ371800 | Connector NL4AMP 4P NL4MP %7 42ZNL4MP (LAY00180) 2
#| 90e |WJ372000 | Hexagonal Nut #4-40 NYLOK NUT 7N A A Y ~ (EKY01540) 4
=| 90f |WJ372100 | FH Machining Screw #4-40X3/8 ZN BL m 1 U (EFME0630) 4
90g - Decal bl h - % (WJ37220)
110 - Serial Label U7 IWNOIF NI (WK60950)
120 - Pop Label £ v 7 F O~ L (WJ36920)
#| 130 |WJ493800 | TH Sheet Metal Screw #6X5/8 BLK NS 2 &2y T U (ETAG1030) 20
#| 140 |WJ624200 | Pan HD Machine Screw #10-32X1-1/2 i) 1 U (EKY00340) 16
#| 150 |WJ911600 | TH SMS Screw #8 X 3/4 BLACK ~ Z s Eel L (ETAI1230) 12
200 - Label E v~ — 4% 5 X JL|O (WK53590)
#: New Parts RANK: Japan only
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